5329 410A B U r—

COVER

00000 O 0 O MENU BACK

R HmES BB fm 4 FR Bz & H # A S % B &
#
i
NO. PART NO. PART NAME | Q'ty | DESCRIPTION| R/P| FrRom ~ UP TO SERIAL NO. | REMARKS
1 | 5319 4101 001 |hYivhn'— COVER 1
2 | A650 0100 600 |5)—A=y7' Il NIPPLE 5 |A-M6
3 | 5329 4115000 |hn'— COVER 1
4 | 03500151 222 |PW WASHER 2 [10x22x23
5 | 05200132 025 |7tV PIN SPLIT 2 [3.2x25
6 | 5319 4126 000 |)¥hn'— COVER 1
7 | K710 0108 012 |F'JLk BOLT 4 |M8x12(7T)
8 | 5329 4111 000 |7'A4% RUBBER 1
9 | 53144137 000 |7'L—} PLATE 1
10 | K710 0108 020 [Fi'JLk BOLT 7 |M8x20(7T)
11 | F301 0108 000 [FFvk NUT 10 |m8
12 | 5319 4127 000 |3'L4% RUBBER 1
13 | 5304 4128 000 |7'L—} PLATE 1
14 | 5329 4121 000 |[hn'— COVER 1
15 | 5319 4144 000 |3'L4% RUBBER 1
16 | 5319 4145 000 |7'L—} PLATE 1
17 | 5319 4143 000 |7-L PLATE 1
18 | K110 0108 016 |F#f'JLb BOLT 1 |M8x16(4T)
19 | A301 0108 003 |Fvk NUT 1 |M8
20 | 5310 1288 000 |/7'& b BOLT 1
21 | 0350 0140 822 |PW WASHER 2 |8x22x16
22 | 0523 0108 000 |2F97°tY PIN SNAP 118
23 | 5321 4126 000 |7°'L—F PLATE 1
CM212K —25— 2013/July




	MENU BACK: 


